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Ref # Part Number Qty DescriptionS/P/F
1 731-0609 Control Handle1
2 734-1661 16" Wheel Ass'y. (Steel)1 /P
3 734-1259 Front Wheel Ass'y.1
4 741-0484 Bearing 1/2" I.D.1 S
5 710-1020 Front Axle Bolt1
6 712-0328 Hex Nut 3/8-24 Thd. (Gr. 8)1
7 742-0522 22" Blade1 S
8 746-0632 Throttle Control Wire 53"1 S
9 749-0372B Lower Handle1 S

10 Engine1
11 710-0796 Truss Mach. Scr. #12 x 1.5" Lg.1 /P

712-0287 Hex Nut 1/4-20 Thd.1 S
14 731-0972 Throttle Control Lever1 S
15 736-0169 L-Wash. 3/8" I.D.1 S
16 712-0241 Hex Nut 3/8-24 Thd.1 /P
17 712-0431 Flange L-Nut 3/8-18 Thd.1 S
18 710-1055 Hex Bolt 3/8-24 x 1.0" Lg.1 /P
19 682-3002 Wheel Brkt. Ass'y.-L.H.1
20 682-3003 Wheel Brkt. Ass'y.-R.H.1
25 710-0793 Ribbed Neck Bolt 3/8-24 x .80"1
28 712-0798 Hex Nut 3/8-16 Thd.1 /P
29 736-0105 Bell-Wash. .400" 1 .D. x .88"1 /P
33 710-0757 Hex Bolt 7/16-20 x 1.5" Lg.1 /P
35 753-0485 Blade Adapter Kit1 /P
36 736-0453 Bell-Wash. .46" I.D.1 S
37 777-5812 Throttle Label1
38 17098 Hinge Clip1 S
39 753-0430 Kit-Control Housing Comp.1
40 731-1026 Rear Flap Ass'y.1 S
43 746-0476A Control Cable-39"1 S
44 682-0220 22" DeckAss'y.1
45 710-0654A Hex Wash. Hd. TT-Tap Scr. 3/8-16 x 1.00" 

Lg.
1 /P

46 712-0324 Hex Nylon L-Nut 1/4-20 Thd.1 /P
47 736-0105 Bell-Wash. .38" I.D. x .88"1 /P
52 749-0756A Upper Handle1 /P
53 714-0104 Intern. Cot. Pin 5/16" Dia.1 S
54 726-0240 Cable Tie1 S
55 710-0671 Curved Carriage Bolt 5/16-18 x 1.38" Lg.1 S
56 710-1205 Rope Guide1 /P
57 712-0267 Hex Nut 5/16-18 Thd.1 S
58 736-0119 L-Wash. 5/16" I.D.1 S
70 735-0639 Spark Plug Boot1 /P
72 738-0507B Shoulder Bolt .50" Dia.1 S
73 750-0434 Spacer1 /P
74 741-0267 Ball Bearing 3/8" I.D.1
79 14832 Spring Lever Ass'y. w/Knob1 S
80 15262B Pivot Bar1 /P
81 15261A HeightAdj. Plate1 S
82 736-0356 Bell-Wash. .39" I.D. x 1.38"1 S
84 14578 Front Height Adj. Ass'y. Comp.-R.H.1 /P

www.mymowerparts.com

For  Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983



111-508R190 22" ERS Push Hi-Wheel Mower (1991) Page 3 of 3
Mower Assembly

Ref # Part Number Qty DescriptionS/P/F
14579 Front Height Adj. Ass'y. Comp.-L.H.  (Not 

Shown)
1

86 736-0270 Bell-Wash. .285" I.D. x .75"1 /P
87 710-0599 Hex Wash. Hd. Tap Scr. 1/4-20 x .5" Lg.1 /P
88 747-0710 Hinge Pin1 S
89 17032 Adapter Plate1 S
90 732-0593 Torsion Spring1 S
93 731-1034 Chute Deflector Ass'y. Comp.1 S
94 749-0860 Stabilizer Tube1 S
95 736-0331 Bell-Wash. .39" I.D. x 1.13"1 /P
96 750-0796 Spacer .503" I.D. x .75"1
97 736-0232 WaveWasher .53" I.D.1 S
98 738-0822 RearAxle Bolt1 S
99 736-0486 Fl-Wash. .51 " I.D. x 1.372"1

100 736-0182 Spr. Wash. .5" I.D. x 1.0"1 /P
102 720-0226 Foam Grip1 S
103 UNKNOWN1
107 731-0816A Clutch Panel Half1
108 731-0817A Control Panel Half1 /P
109 731-0524 Control Disc Pin1
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